
LAR 
Cable Trailers Division of Felling Trailers, Inc. 

2022 

LARSON 7500 CABLE TRAILER 

PARTS CATALOG 

Order your parts at: 

parts@larsonct.com 

601 Lincoln Avenue NW 

Huron, SD 57350 

Toll Free: 1-866-250-7624 

Fax: 605-352-5664 

Webpage: www. la rsoncabletra i le rs.com 1



TONGUE AREA PARTS BREAKDOWN 

PARTS usr PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION ITEM QTY PART NUMBER DESCRIPTION 

1 2 25C50HCS5Z 1/4-20 x 1/2" Hex Cap Screw 11 1 50-85-325 Breakaway and Battery 

2 2 25C75HCS5Z 1/4-20 x 3/4" Hex Cap Screw 12 1 5865CP Cover Plate 

3 4 25C75KBC0Z 1/4-20 x 3/4" Button Socket Cap Screw 13 1 5874BK Pintle Hitch 3" ID 7 ton CapacitY 

4 4 25NLOC0Z 1/4" 5Plit Lock Washer 14 2 5965 Safetv Chain 3/8"x35" w/Foraed Hook 

6 2 3009 Oranae aearance Liaht 15 1 B9021 2 Bolt Kit 

7 2 3011 1/2" in P..Clamp 16 2 62CNNE0Z Lock Nut comes w/ #15 

8 2 3095 Double Oevis with Pins 17 1 JMP..VLSS-WLD 8k Sidewind Jack w/ mount olate 

9 1 3163P 7-Pin Trailer End Plastic male. (flat) 18 4 37NLOC0Z 3/8" Solit Lock Washer 

10 4 37C100HCS5Z 3/8-16 x 1" Hex cao Screw 19 4 37NWUSOZ 3/8" Flat Washer 

6A 

llA 

COMPLETE ASSEMBUES W/ HARDWARE 

� ITEM QTY PART# DESCRIPTION 
15 

6A 1 3009-Kit Incl. #6 & #3 

# 
14 

7A 1 3011-Kit Incl. #7, #2, &#4 

llA 1 50-85-325-Kit Incl. #11, #2, #3, #4, & #7 

12A 1 5865CP-Kit Incl. #12, #1, & #4 

13A 1 5874BK-Kit Incl. #13, & B9021 Bolt Kit 

17A 1 JMP..VL85-WLD-Kit Incl. #17, #10, #18 & #19 

13A 

2



22

17

12

6

7

19

5

16
12

17

15

24

10

9

20
23

13

8

3

1

15

17

14

14

4

17

11

15 17

15 17

17

17

17
15

21

5A
8A

ENGINE, HYDRAULIC TANK / FUEL TANK, and BATTERY

3



PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

1/4-20 x 1" Hex Cap Screw25C100HCS5Z21
1/4" Split Lock Washer25NLOC0Z43
1/4" Flat Washer25NWUS0Z44
Battery Hold Down Strap 3022 15
Battery Tray3022-1-FA16
Battery Pad3025B17
Honda Rectifier - Regulator (20A)31750-Z2E-80318
5/16-18 x 3/4" Hex Cap Screw31C75HCS5Z39
5/16" Split Lock Washer31NLOC0Z310
5/16" Flat Washer31NWUS0Z311
3/8-16 x 1" Hex Cap Screw37C100HCS5Z312
3/8-16 x 2" Hex Cap Screw37C200HCS5Z413
3/8-16 x 3" Hex Cap Screw37C300HCS5Z214
3/8-16 Lock Nut, Nylon Insert37CNNE0Z715
3/8" Split Lock Washer37NLOC0Z116
3/8" Flat Washer37NWUS0Z1817
Battery, 12 Volt 550 Amp6558119
Drainzit Hose, Oil Drain3116120
3/8-16 x 8"  Carriage Bolt37C800BCG0Z121
Hydraulic Tank Full Assembly5979-2SP-FA122
20hp Honda Engine w/ 14gpm PumpGX630-FA123
Engine Hood Final AssemblySK-5967-FA124

ITEM QTY PART NUMBER DESCRIPTION
5A 1 3022-Kit Incl. #5, #12, #15, #16, #17 & #21
8A 1 31750-Z2E-803-Kit Incl. #8, #1, #3, & #4

ENGINE, HYDRAULIC TANK / FUEL TANK, and BATTERY

COMPLETE ASSEMBLIES W/ HARDWARE

4



PARTS LIST

ITEM QT PART NUMBER DESCRIPTION
1 4 25C50HCS5Z 1/4-20 x 1/2" Hex Cap Screw
2 4 25C75KBC0Z 1/4-20 x 3/4" Button Socket Cap Screw
3 4 25NLOC0Z 1/4" Split Lock Washer
4 2 3006-BRK Clearance Light Mount
5 2 3006-L/O Red and Orange Clearance Light
6 7 3030 Wire Hole Grommet
7 4 3065 Axle Bolt Kit
8 2 3104 Dexter 6000lb Axle
9 4 3105F Tire and Rim for Double Axle Trailer
10 4 3141 Rubber Plug
11 2 50C150HCS5Z 1/2-13 x 1-1/2" Hex Cap Screw

PARTS LIST

ITEM QT PART NUMBER DESCRIPTION
12 2 50CNNE0Z 1/2-13 Lock Nut, Nylon Insert
13 2 5865CP Cover Plate
14 1 6044-2SP-FA Hydrualic Motor Full Assembly
15 1 6045-FA Front Rack Assembly
16 1 6054-2SP-FA Valve Tray Full Assembly
17 32 006-053-00 9/16-18 Lug Nut
18 2 6801-06-08 90  9/16-18 JIC(M) to 3/4-16 SAE(M)
19 1 3071 Spring Latch w/ Square Housing
20 1 6031-FA Hinge Pin (Incl. #11 & #12)
21 2 1904K0001 Clevis Pin Kit (Front Cylinder)
22 1 SAE-42012 2" Bore x 12" Stroke, Prince Cylinder

11

12

14

15

22

18

18

21

8

7

9
17

6

10 13
1

3

6
5

2 4
10

19

20

16

5A
13A

ITEMS QTY PART NUMBER DESCRIPTION
5A 2 3006-L/O-Kit Incl. #2, #4, &#5
13A 2 5865CP-Kit Incl. #1, #3, & #13

Included w/ #22

FRONT RACK and AXLES

COMPLETE ASSEMBLIES W/ HARDWARE

5



► 
1-
-

CJ 

C 
CJ 

m 
..I 

0 
0 
0 
,._ 

I 

0 
0 
.,, 
.,, 

865 and Demountable Hub Group 

1 2 3 

�JJJ 

Hem Part No. 
1 010-054-00 
1 010-036-00 
2 031-030-02 
3 031-030-01 
4 031-017-01 

4A 031-029-01 
5 031-017-02 

SA 031-029-02 
6 006-176-00 
7 019-002-00 
8 021-039-00 

SA 021-001-00 
88 021-043-01 
88 021-043-02 
SC 021-042-01 
BC 021-042-02 
80 085-001-00 

9 005-057-00 
16 006-005-00 
23 015-002-00 
29 006-191-00 
30 006-190-00 

Hem Part No. 
1 010-063-00 
2 031-030-02 
3 031-030-01 
4 031-017-01 
4 031-029-01 
5 031-029-02 
5 031-017-02 
6 006-176-00 
7 019-002-00 

SE 021-035-00 
ns 021-040-00 
SF 046-032-00 

9 005-057-00 
14 046-052-00 
ns 046-032-00 
16 006-005-00 
23 015-002-00 
28 010-045-00 
ns 010-059-00 

ns - not shown 

,!/ 
/ 

14 

Grease Lube Parts 

Descril!tion 
Grease Seal 2.25' 
E-Z lube"' Seal 2.25' 

25580 Inner Bearing Cone 
25520 Inner Bearing Cu(;! 

t,® (D<O 
I I I I 

23 16 8c 80 

14276 Outer Bearing Cu(;! - 865 Hub 
15245 Outer Bearing CuE! - Demountable 
14125A Outer Bearing Cone - 865 Hub 
15123 Outer Bearing Cone - Demountable 
S(;!indle Nut 
Cotter Pin !not used with E-Z Lube"') 

Grease Ca(;! - 865 Hub 
Grease Ca(;! - Demountable 
Grease Cap for E-Z Lube"' - 865 Hub 
Grease Ca(;! E-Z Lube"' Chrome O(;!tion - 865 Hub
Grease Cap for E-Z Lube"' - Demountable 
Grease Ca(;! for E-Z Lube"' Chrome O(;!tion - Dem. 
E-Z lube"' Rubber Plug 

S(;!indle Washer 
o/,e-18 Nut for Rim ClamE! 
Rim Clam(;! 
S(;!ecial Jam Nut for E-Z Lube"' !after 2002) 
S(;!indle Nut Retainer for E-Z lube"' !after 2002) 

Oil Lube Parts 

Descrll!tlon 
Oil Seal 2.25' 
25580 Inner Bearing cone 
25520 Inner Bearing CuE! 
14276 Outer Bearing Cup - 865 Hub 
15245 Outer Bearing Cu(;! - Demountable 
15123 Outer Bearing Cone 
14125A Outer Bearing Cone 
S(;!indle Nut 
Cotter Pin 
Oil Cap • 865 Hub 
Oil Cap - Demountable 
Oil Cap Plub 
S(;!indle Washer 
Oil Filler Plug - 865 and Demountable 
Oil Cap Plug 
o/,e-18 Nut for Rim Clam(;! 
Rim Clam(;! 
865'0' Ring 
Demountable 'O' Ring 

Note: 6 on 5.5 hubs are available on these axles. 
See section in 4000-6000 lbs. capacity. 

Hem PartNo. 
Hubs/Drums 

24 008-174-05 
24 008-17 4-06 
25 008-219-04 
25 008-219-13 
25 008-219-18 
25 008-219-09 
25 008-219-20 
25 008-219-26 

Plaln Hubs 
26 008-231-09 
26 008-231-18 
26 008-231-20 
26 008-231-16 

Hem Part No. 

0 (®(() 
I I I 

28 8E 8F 

Hubs 

Descril!tion 

Grease o/ie' Stud 
Oilo/ie' Stud 
Grease ½" Stud 
Grease o/ie' Stud 
Grease %" Stud 
Oil½" Stud 
Oilo/ie' Stud 
Oil%" Stud 

Grease ½" Stud 
Grease o/ie' Stud 
Grease %" Stud 
Oil½" Stud 

Brakes 

26 11 

Description 
20 K23-1 05-00/1<23-106-00 LH/RH Electric 6K 
ns K23-112-00/K23-113-00 LH/RH Electric w/�rk 
ns K23-326-00/K23-327-00 LH/RH Electric 6K CSA 

BoHCircle 

Demountable 
Demountable 
Son 6.50 
8 on 6.50 
Son 6.50 
8 on 6.50 
8 on 6.50 
8 on 6.50 

8 on 6.50 
8 on 6.50 
Son 6.50 
8 on 6.50 

ns K23-328-00/K23-329-00 LH/RH Electric 6K CSA w/(;!ark 
ns K23-180-00/K23-181-00 LH/RH Electric 7K 
ns K23-338-00/K23-339-00 LH/RH H:tdraulic Uni-servo 7K 
ns K23-334-00/K23-335-00 LH/RH H:r:draulic Uni-servo 7K Wl(;!ark 
ns K23-336-00/K23-337-00 LH/RH H:tdraulic Duo-servo 7K 
ns K23-332-00/K23-333-00 LH/RH H:r:draulic Duo-servo 7K w/(;!ark 
ns K23-342-00/K23-343-00 LH/RH H:tdraulic Uni-servo 7K FB 
ns K23-340-00/K23-341-00 LH/RH H�raulic Uni-servo 7K FB W/(;!ark 
ns 1<23-342-01 /K23-343-01 LH/RH H�raulic Uni-servo 7K FB 
ns 1<23-340-01 /K23-341-01 LH/RH H�raulic Uni-servo 7K FB Wl(;!ark 
ns K23-458-00/K23-459-00 LH/RH Electric Nev-R-Adjust8 
ns K23-466-00/K23-467-00 LH/RH Electric 6K CSA Nev-R-Adjust8 

Studs & Wheel Nuts 

Hem Part No. Descril!tion 
10 025-011-00 o/ie-18 Stud - UT G 
11 007-122-00 ½-20 x 1.84 Long Press-in Stud" 

(hubs before 1 /04) 
11 007-262-00 ½-20 x 2.50 Long Press-in Stud' 

!hubs after 1 /04 l
13 006-080-00 ½-20 60° Cone Nut 

13A 006-201-00 ½-20 Torg-N-Gom Two Piece Ca(;!(;!ed Wheel Nut 
ns 006-200-00 ½-20 Torg-N-Gom Two Piece Unca(;!E!ed Wheel Nut 
ns 007-132-00 o/,e-18 Press-in Stud 
ns 006-053-00 o/,e-18 60° Cone Nut 
ns 007-232-00 %-18 Press-in Stud 
ns 006-109-00 o/s-18 ao• Cone Nut 

• Stud length measured under head to end of stud. 

6



► 
1-
-

CJ 

C 
CJ 

■ 

fl) 
m 
..I 

0 
0 
0 
,._ 

I 

0 
0 
.,, 
.,, 

12
11 

x 2
11 

Electric Brake 

10 

\ 
9 ., 
' 

�
5 

Electric Brake 6000# 
(CSA5200#) 

Hem Part No. at1/Brk Descrietion 
0 1<23-105-00 1 LH Complete Brake Assembly 
0 1<23-106-00 RH Comelete Brake AssemblI !shown) 
1 036-089-05 Backing Plate AssemblI 
2 047-107-05 LH Actuating Lever Arm Assembly 
2 047-108-05 1 RH Actuating Lever Arm AssemblI 
3 027-005-00 2 Wire cue 
4 046-009-00 2 Retractor Sering 
5 1<71-048-00 1 Shoe & Lining Kit Contains: 

1 #040-044-00 Primary Shoe & Lining 
1 #040-045-00 Secondary Shoe & Lining 
2 #049-011 ·00 Shoe Hold Down Pin #2 
2 #046-077-00 Shoe Hold Down Senna & Cue 

6 043-004-00 Adjuster AssemblI 
7 046-018-00 Adjusting Screw Sering 
8 1<71-105-00 Magnet Kit Contains: 

1 #042-144-00 Magnet (white wire) 
1 #027--009-00 Magnet Clip 
1 #046-080-00 Magnet Sering 

9 046-007-00 2 Adjuster Slot Plug 
10 046-016-00 Wire Grommet 
11 005-067-00 1 Anchor Post Washer 

*12 006-193-00 5 Nut Washer AssemblI 

• Not included with complete brake assembly. Item sold separately. 

Hem Part No. 
0 1<23-326-00 
0 1<23-327-00 
1 036-089-05 
2 047-107-05 
2 047-108-05 
3 027-005-00 
4 046-009-00 
5 1<71-127-00 

6 043-004-00 
7 046-018-00 
8 1<71-105-00 

9 046-007-00 
10 046-016-00 
11 005-067-00 

*12 006-193-00 

5 

CSA approved at 6000#/14.2 SLR 

5 
6 7 

Electric Brake 6000# 
(CSA6000#) 

Qty/Brk Descrietion 
1 LH Complete Brake Assembly 
1 RH Comelete Brake AssemblI 

Backing Plate AssemblI 
LH Actuating Lever Arm Assembly 

1 RH Actuating Lever Arm AssemblI 
2 WireClie 
2 Retractor Sering 
1 Shoe & Lining Kit Contains: 

1 #040-215-00 Primary Shoe & Lining 
1 #040-216-00 Secondary Shoe & Lining 
2 #049-011-00 Shoe Hold Down Pin #2 
2 #046-077•00 Shoe Hold Down Serina & Cue 

Adjuster AssemblI 
Adjusting Screw Sering 
Magnet Kit Contains: 
1 #042-144-00 Magnet (white wire) 
1 #027-009-00 Magnet Clip 
1 #046-080-00 Magnet Sering 

2 Adjuster Slot Plug 
1 Wire Grommet 
1 Anchor Post Washer 
5 Nut Washer AssemblI 

These brakes are rated to a maximum capacity of 6000 lbs./ pair 

7



PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

3/16" x 1-1/2" Cotter Pin18R150PCO0Z81
Arbor Keeper Thrust Washer2000 12
Arbor Keeper Assembly2004 13
6 M JIC x 1/2 M NPT 90  Elbow2501-06-0824
6 M JIC x 1/2 M NPT 45  Elbow2503-06-0825
1" x 8" Clevis Pin307226
1" x 6" Clevis Pin307327
1" x 3" Clevis Pin307428
1" x 3-1/2" Clevis Pin307529
1/2-13 x 1-1/4" Sq. Head Set Screw50C125KSQ210
Lower Link Assembly5807 211
Upper Link Assembly5810 212
Arbor w/ Keeper (Standard) (Incl. #2 & #3)5816 113
Narrow Lock Collar Assembly (Incl. #10)5820N 214
Reel Lifting Rack (w/Extension Arms) (Incl #16, #19 & #20)5845-FA115
5/8-11 x 1-3/4" Hex Cap Screw62C175HCS5Z216
Lift Rack Pivot Tube5844-FA 117
5/8-11 x 4-1/2" Hex Cap Screw62C450HCS5Z218
5/8-11 Lock Nut, Nylon Insert62CNNE0Z419
5/8" Flat Washer62NWUS0Z420
Arbor Bushing7004A 221
3-1/2" Bore x 36" Stroke, Prince CylinderPMC-5536222
1/4-28 Grease Fitting3100623
Spacer5800 224

1

6
19

20
18

19

1

6

18

19 5
22

4

1

7

7

1

17

5

22
4

1

8
9

11

12

12

11

16
20

10

21

14

3

2

13

23

23

23

24

15

 LIFT RACK

Sold as Part #2004-FA

ITEM QTY PART NUMBER DESCRIPTION
13A 1 5816-FA Incl. #13, #10, #14, & #21

13A

COMPLETE ASSEMBLIES W/ HARDWARE

8



5816-FA PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Arbor (Standard)5816 11
Arbor Bushing7004A 22
Narrow Lock Collar Assem5820N 23
1/2-13x1.25 Sq. Head50C125KSQ24
Arbor Keeper Assembly2004-FA15
Arbor Keeper Thrust Washer2000 16

2

3

5

4

1

6

5816-FA

Arbor with 2 Bushings, 2 Lock Collars and Arbor Keeper

9



REAR LIGHTS / MUD FLAPS 

lOA 

12A 

9A 

lA 

COMPLETE ASSEMBLIES W/ HARDWARE 
ITEM I.Ill PART NUMBER DESCRIPTION 
lA 1 1018-Kit Incl. #1 #5 #7 &. #8 
9A 1 2W-5889-Kit Ind. #9 &.#6 
lOA 1 3001-Klt Incl. #lu. #J, #4, & #11 
12A 1 3011-Klt Ind. #12 &. #21 
19A 1 8002-Klt Incl, #HI. #J & #4 
22A 1 LW-S897CP.Kit Incl. #22, &. #21 
23A 1 MFLW9-Kit Ina. #n, #lJ, #14 & #15 

PARTS UST PARTS UST 

ITEM TY PART NUMBER DESCRIPTION ITEM TY PART NUMBER DESCRIPTION 

1 2 1018 s cer 13 6 31C125HCS5Z 5/16-18 X 1-1/4" Hex Cap 

2 2 1100 Mud Fla Plate Screw 

3 4 19C100MXPOZ 10-24 x 1" Pan Head Screw 14 6 31NLOC0Z 5 16" S it Lock Washer 

4 4 19CNNE0Z 10-24 Lock Nut, N Ion Insert 15 15 31NWUS0Z 5/16" Flat washer 

5 3 25C150HCS5Z 1/4-20 x 1 1/2" Hex Ca Screw 16 2 8003 LED Tail Li ht, Round 

6 16 25C7SKBC0Z 1/4-20 x 3/4" Button Socket 17 2 8004 Grommet for 4" Round 

Cap Screw 18 4 8005 LED Marker Light - Red 

7 15 25NLOC0Z 1/4" S it Lock Washer 19 1 8002 3 Li ht Bar Plastic Red 

8 7 25NWUSOZ 1/4" Flat Washer 20 4 8007 Marker Light Grommet 

9 2 2W-5889 Frame End Ca 21 4 D14-075HSDZ 1/4-14 x 3/4" Self Ta Screw 

10 1 3001 License Plate Light Bracket 22 1 LW-5897CP Cover Plate for LW hole 

11 1 3002 Light, License Plate (Clear) 23 2 MFLW9 "Larson Cable" Mud Flaps 12A 

12 4 3011 1/2" P-Clamp 24 3 3070 2-1/2" in P-Clamp
23A 

10



2431

13

12

14

17

32

21

18

1

21

25

21

29

20

1

30

15

15

19

22

23

5

10

7

6

11

8

9

8

4

28

26

16

3

2

27

FRONT RACK ASSEMBLY
 6045-FA IS COMPLETE UNIT PART NUMBER

34

33

3076-FA



6045-FA FRONT RACK 

COMPLETE PARTS LIST 

6045-FA PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION 

1 2 068663 Baldor-Dodge Bearing 

2 1 068663L-FA Left Bearing and Bolt Kit 

3 1 068663R-FA Right Bearing and Bolt Kit 

4 1 1007-1.0 Turning Rack Brake Assembly 

5 1 1007A Brake Mount 

6 1 1008A Brake Caliper 

7 1 1009A Idler Bracket 

8 4 29044 No. 10-32 x 3/8" Truss Head Machine Screw 

9 2 3034 Brake Pad {Incl. #8) 

10 1 4012-2.0 Brake Handle Assembly 

11 1 50FNNT0Z/C-Spec 1/2-20 Lock Nut, Thin, Nylon Insert 

12 10 3031 1/2-20 x 3/4" Lug Nut 

13 2 3023 Turning Rack Tire 18.5 x 8.5-8 

14 1 3067-FA Reel Turning Axle (Includes #16, #17, & #21) 

15 2 3100 1/4-28 Grease Fitting 

16 1 3148 Spline Coupler 

17 4 37C125BCG0Z 3/8-16 x 1-1/4" Carriage Bolt 

18 3 37C150BCG8Z 3/8-16 x 1-1/2" Carriage Bolt, Gr8 

19 2 37C150HCS5Z 3/8-16 x 1-1/2" Hex Cap Screw 

20 3 37C175BCG8Z 3/8-16 x 1-3/4" Carriage Bolt, Gr8 

21 10 37CNNE0Z 3/8-16 Lock Nut, Nylon Insert 

22 2 37NLOC0Z 3/8" Split Lock Washer 

23 2 37NWUS0Z 3/8" Flat Washer 

24 4 50C125KSQ 1/2-13 x 1-1/4" Sq. Head Set Screw 

25 2 5822-1.0 T Handle Set Screw 

26 1 6044 Motor Mount Kit (Incl. #27 & #28) 

27 1 6044-1.0 Hyd Motor Mount 

28 1 6044-2.0 Motor Bracket with Spring Latch ( #29) 

29 1 3071 Spring Latch w/ Square Housing 

30 1 6045 Reel Turning Rack {Incl. #15) 

31 2 7005A Reel Turning Hub (Includes 50C125KSQ) 

32 1 7008A Brake Disc 

12



CUT THRU WELD ONLY

DO NOT CUT THRU CENTERING GUIDE 

3148 SPLINE COUPLER

REPLACING SPLINE COUPLER

Spline Coupler needs to be
pre-heated before welding.

13



LIFT RACK ASSEMBLY 

5845-FA IS COMPLETE UNIT PART NUMBER 
7 

5833A-RH 

11 

• 

• 

• 

2 
5833A-LH 

• 

� a 

,.--0 
• 

4 

5 

PARTS UST 

ITE PART NUMBER DESCRIPTION 

1 4 15Rl00PCO0Z 5/32" x l" Cotter Pin 

2 2 3039 3/16" L ch Pin 

3 2 3071 S ring Latch w/ S uare Housing 

4 2 3071-L Hitch Pin w/ L nch Pin Assembl 

5 2 3100 1/4-28 Grease Fittin 

6 2 3138 5/8 x 3" Clevis Pin 

7 2 5827A Ext. Arm Arbor Latch (Includes Item 1 and 6) 

10 1 5833L Left Extension Arm Assembl 

11 2 3071A-1.0 S ring Latch w U-Sha ed Housing 

12 1 5833R Ri ht Extension Arm Assemb 

13 2 5838 Extension Arm Pin (Indudes Item 2) 

14 1 5845 I Reel Lifting Rack 

15 2 5845A Arbor Latch Includes Item 1 and 16 

16 2 62R225PCPOZ 5 8" x 2-1 4" Oevis Pin 
14



2 

2 

ENGINE HOOD ASSEMBLY 

SK-5967-FA IS COMPLETE UNIT PART NUMBER 

ITEM 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

SK-5967-FA PARTS UST 

QTY PART NUMBER DESCRIPTION 

1 1NAH9 Engine Hood Soring, (Ind. #2 #5 #6 & #7) 

2 25C100BCG0Z 1/4-20 x 1" Carriage Bolt 

2 25C100HCS5Z 1/4-20 x 1" Hex Cao Saew 

11 25C75BCG0Z 1/4-20 x 3/4" Carriage Bolt 

2 25CNFH5Z 1/4-20 Hex Nut 

15 25CNNEOZ 1/4-20 Lock Nut, NYion Insert 

17 25NWUS0Z 1/4" Flat Washer 

1 3025A Door Seal <Ind. #4 #6 & #7) 

1 3076 Rubber Latch Hood 

1 3149 Hinae Enaine Door (Incl. #4 #6 & #7) 

1 4011-1.0 Hinge, Engine Cover 

1 SK-5967-1.0-FA Engine Hood with Louver 

1 SK-5967-1.3-FA Engine Door 

COMPLETE ASSEMBLIES W/ HARDWARE 

PART NUMBER 
3076-Kit 

4011-1.0-Kit 

10 
-·�

DESCRIPTION 
. #9, #3, #6,&. #7 

12 

11 

9A 

15



PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

5/8" x 5/32"  Engine Coupling0378068711
1" x 1/4" Engine Coupling0378068812
Engine Coupling Insert0378069313
Bell Housing for GX630106824814
Honda Engine Oil Filter15400-PLM-A0215
Fuel Filter16910-Z6L-00316
Exhaust Gasket18333-ZK6-Y0027
20 HP Honda GX630309018
Muffler Side Mount with Heat Shield315919
3/8-16 x 1-1/4" Hex Cap Screw37C125HCS5Z610
3/8" Split Lock Washer37NLOC0Z611
Bell Housing Cover5868 112
SAE 12 Male to JIC 12 Male6400-12-12113
3/4-16m x 7/8-14m 456802-08-10114
1/4" Key Stock770-1783115
M8 Flanged Hex Nut94050-08000416
10-16 x 3/4" Self Tap ScrewD10-075HSDZ217
5/32" x 3/4" Sq. Key1037201118
14 GPM Hydraulic Pump1124190119
DRAINZIT Hose, Oil Drain3116120
Battery Cable, Neg3109121
Battery Cable, Pos3110122

7

9

16

8

6

5

15
2

3
1

18

17
12

17

4

11

10

19

14

13

10

11

20

21

22

4A

19A

9A

ITEM QTY PART NUMBER DESCRIPTION
4A 1 1068248-Kit Incl. #4, #10, #11, #12, & #17
9A 1 3159-Kit Incl. #9, #7, & #16
19A 1 1124190-Kit Incl. #19, #10, & #11

COMPLETE ASSEMBLIES W/ HARDWARE

20hp HONDA ENGINE / 14gpm PUMP

16



3090 PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

20 HP Honda GX630309011
Exhaust Gasket18333-ZK6-Y0022
Metric Hex Flange Nuts94050-0800043
Fuel Filter16910-Z6L-00314
Honda Oil Filter15400-PLM-A0215
Sub-Wire Harness Assembly32105-Z6L-00016
Honda Rectifier - Regulator31750-Z2E-803 17

3

2

4

5

1

7

6

GX630 20hp Honda Engine
 Part Number 3090 & 3090-3amp

17



HYDRAULIC TANK/ FUEL TANK ASSEMBLY 

5979-2SP-FA IS COMPLETE PART NUMBER 

5979-2SP-FA PARTS UST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 2503-10-12 #10 MJIC X #12 Male Pipe 45° 

2 1 1030842 Street Elbow (1103-16-16) 65165 

3 1 1030844 1" Close Nipple 

4 1 1044759 EZ Flow Oil Filter 

5 1 1084354 1" NPT Brass Ball Valve 

6 1 1087964 Filter Indicator Gauge, Q-60 PSI 

7 1 1090165 Hydraulic Oil Filter 

8 1 1090473 Hydraulic Filter Housing 

9 4 25C75HCS5 1/4-20 x 3/4" Hex Cap Screw 

10 3 25CNNE0Z 1/4-20 Lock Nut, Nylon Insert 

11 8 25NWUS0Z 1/4" Flat Washer 

12 1 3055 5 gal. Tank Kit, Top Draw (inc. #19) 

13A 

Note:_ Item #12 includes Item #19. 

ITEM 

13 

13A 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

-

• 

QTY 

2 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

2 

1 

5979-2SP-FA PARTS UST 

PART NUMBER 

3058 

3058-Kit 

3088 

3092 

3093 

468317 

468857A 

468888-FA 

468888A 

468907A 

5979-2SP 

912612A 

P562413 

-

• 

15 

DESCRIPTION 

5 gal. Fuel Tank Strap 

Incl. #13, #9, #10 & #11 

Fuel Cap 

Magnetic Drain Plug 

Vented Hydraulic Oil Tank Cap 

Fuel Tank Grommet 

canister Straps 

Emision Canister w/Mount Kit 

Emission Canister, 20 HP Honda 

Top Draw Fuel Fitting 

Hydraulic Tank w/ Fuel Tank Mount 

Bracket, cartridge Mount 

Sight Lens, 1-1/4" NPT 

#7 Hydraulic Oil Filter 

- BALDWIN # BT839-10 
- CARQUEST # 85551
- Fleetguard # HF6520
- WIX # 51551 
- NAPA # 1551 

18



12

37

38

46

43

23 22

109

5

4

30

9

29

6

3

7

8

45

44

2

1

24

27

25
26

41

47

38

36
36

38

31

35

33

35

11

37

38

20

21

17

13

15

14

18

16

40

19

42

12

39

37

38

28

35

34

32

VALVE ASSEMBLY
 6054-2SP-FA IS COMPLETE UNIT PART NUMBER

19



6054-2SP-FA PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM
1/2 Male Pipe x 1/2 Bulkhead Male JIC2706-08-0821
3/4-16 FJIC Bulkhead Lock Nut306-0822
Fitting - Adapter - 10MJIC x 10 MSAE6400-10-1013
3/8 Male JIC x 1/2 Male ORB - .062 Restrictor6400R-06-08-.06214
9/16-18 JIC(M) to 9/16-18 JIC(F) 45 Swivel6502-06-0615
9/16-18m x 3/4-16m 90  Flare x O-Ring Elbow6801-06-0816
3/4-16m JIC x 7/8-14m O-Ring 906801-08-1027
3/4-16m JIC x 1-1/16-12m O-Ring JIC x Oring 90  Elbow6801-08-1218
3/4-16m x 7/8-14m 456802-08-1029
Gauge Port Adapter w/Test Port and Dust CapGP-6504-08-08-4110
Spacer1018311
Brand Handle KitSDC-HL-FA112
Valve HandleSDC-HL-FA113
Pin ClipSDC-HL-FA114
PinSDC-HL-FA115
Die Cast 'L' ClevisSDC-HL-FA116
KnobSF311117
1/4-20 x 1/2" Socket Head Cap ScrewSDC-HL-FA218
Prince 4 Bank Valve (Incl. #20, #21, & #42)1063286119
Handle (Prince SV Valve) (Includes Knob)1082134320
Short Handle (Prince SV Valve) (Includes Knob)1082137MOD121
#4 SAE Male Quick Disc. Test Port CouplingPD341122
Gauge Port Dust CapPD6-285123
1/2" Male Quick Connect801301007124
1/2" Female Quick Connect801301008125
Female Coupler Dust Cap815100002126
Male Coupler Dust Cap815100003127
Brand Valve #12 ORB P&T #10 ORB Work Ports1093152128
3/4-16 M x 3/4-16 M JIC x O-Ring 456802-08-08229
9/16-18 M x 3/4-16 M JIC x O-Ring 456802-06-08330
1/4-20 x 2-3/4" Hex Cap Screw25C275HCS5Z331
5/16-18 x 3/4" Hex Cap Screw31C75HCS5Z132
1/4-20 Lock Nut, Nylon Insert25CNNE0Z333
5-16" Slit Lock Washer31NLOC0Z134
5/16" Flat Washer31NWUS0Z135
1/4" Flat Washer25NWUS0Z635
3/8-16 x 1" Hex Cap Screw37C100HCS5Z636
3/8-16 Lock Nut, Nylon Insert37CNNE0Z337
3/8" Flat Washer37NWUS0Z938
Hydrualic Cover w/Hardware6051-2SP-CTS 139
Valve Tray Weldment6054-1.0 140
Spring Latch w/ Square Housing3071141
Prince Handle Knob (Knob Only)670400020442
4 Valve to Single vValve Supply HoseHose C143
Auxiliary Female Coupler Supply HoseHose O144
Auxiliary Male Coupler Supply HoseHose P145
Single Valve to 4 Valve Return HoseHose Q146
Hold Down Tab6054-2.0 147

20



HYDRAULIC COVER W/ HARDWARE 
6051-2SP-CTS PARTS UST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 4004-CH Cup Holder 

2 1 6051-2SP Two Speed Valve Cover (Incl #1,2,3,4,8 & 9) 

3 2 RGSSMD44SS 1/8" Dia. Stainless 44 Rivet 

4 2 RGSSMD66SS 3/16" Dia. Stainless 66 Rivet 

5 1 RM914 Rotation, Decal 

6 1 RM924 7,500 Max Load Decal 

7 1 RM928 Prince Valve Direction Decal 

8 1 TH-3.0 T-Handle Holder (Incl. #3)

9 1 TH-1.0 Tee Handle

6051-2SP-CTS IS COMPLETE UNIT PART NUMBER 

21



HYDRAULIC COVER w/HARDWARE 

6051-2SP-CTS IS COMPLETE UNIT PART NUMBER 

6051-2SP-CTS PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 6051-2SP Valve Hood 

2 1 RM919 7500 Max Load Decal 

3 1 RM928 Prince Valve Direction Decal 

4 1 RM914 Brand Valve Direction Decal 

5 1 TH-1.0 T-Handle Assembly

parts@larsonct.com 22



2 SPEED HYDRAULIC MOTOR W/ MOTOR MOUNT 

6044-2SP-FA IS COMPLETE UNIT PART NUMBER 

6044-2SP-FA PARTS UST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 3154 Hydraulic Motor 2-Speed 

2 2 SOC175HCSSZ 1/2-13 x 1-3/4" Hex Cap Screw 

3 2 S0CNNE0Z 1/2-13 Lock Nut, Nylon Insert 

4 1 6044-1.0 Hydraulic Motor Mount 

5 1 6400-04-04 7/16-20 JIC(M) to 7/16-20 SAE(M) 

6 2 6400-08-10 3/4-16 JIC(M) to 7/8-14 SAE(M) 

1 

3 

23



2 SPEED HYDRAULIC MOTOR W/ MOTOR MOUNT and QUICK COUPLER KIT 

6044-2SP-FA-2 IS COMPLETE UNIT PART NUMBER 

1 1 2404-04-04 

2 2 2404-08-08 4 

3 1 3154 

4 2 

5 2 

6 1 

7 1 

8 2 

9 1 

10 1 

11 2 

12 2 

13 1 

5 

24



FIGURE 8 FULL ASSEMBLY 

70130-0.0-FA PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 5989A Receiver Mount 

2 1 3091 Receiver Hitch Pin w/ Clip 

3 1 5988 Fig-8 Pole Assem 

4 1 70130-0.0 Main Assembly 

5 1 5995 Split Tube Bracket 

6 1 1204 Fig-8 Outer PVC Tube 

7 1 1205 Fig-8 Inner PVC Tube 

8 1 1210 Lay-up Stick Assembly 

25



FIGURE 8 RECEIVER MOUNT ASSEMBLY 

5989A IS COMPLETE UNIT PART NUMBER 

5989A PARTS LIST 

ITEM QlY PART NUMBER DESCRIPTION 

1 1 5989A Receiver Mount 

2 1 3091 Receiver Hitch Pin w/Clip 

26



PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Pole Tube Assembly598811
Spring Latch w/ Square Housing307112

2 1

FIGURE 8 POLE ASSEMBLY
 5988 IS COMPLETE UNIT PART NUMBER

27



5988AP PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Fig-8 Small Mount5988B 11
Spring Latch307122
Adj Fig-8 Mount Base5988C 13
Upper Mount Receiver5989B 14
Center Arm Assembly5997 15
5/32" x 1" Cotter Pin15R100PCO0Z26
3/4" x 3" Clevis Pin75R300PCP0Z27
Hitch Pin w/ Lynch Pin Assembly3071-L28

4

8

6

7

5

3

1

 2 ADJUSTABLE BLOWER ARM ASSEMBLY
 5988AP IS COMPLETE UNIT PART NUMBER

28



 FIGURE 8 MAIN ASSEMBLY
70130-0.0 IS COMPLETE UNIT PART NUMBER

23

5

4

5

14

22

17

16

21

7

1 12 13

21

10

11

10

6
6

20

3

18

3 19

15

8

2

2 8

10

9

10

29



70130-0.0 PARTS LIST 

FIGURE 8 MAIN ASSEMBLY 

70130-0.0 PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 15R100PC0Z 5/32" x 1" Cotter Pin 

2 2 207-22 Flange and Bearing Kit 

3 4 25C75KBC0Z 1/4-20 x 3/4" Button Head Socket cap Screw 

4 1 3069 Fig 8 Tire 

5 2 3069-1 Fig 8 Tire Bearing 

6 2 3071 Spring Latch Assembly 

7 1 3137 3/4" x 2-1/2" Clevis Pin 

8 6 37C100BCG0Z 3/8-16 x 1" carriage Bolt 

9 2 37C125BCG0Z 3/8-16 x 1-1/4" carriage Bolt 

10 10 37CNNE0Z 3/8-16 Lock Nut, Nylon Insert 

11 2 37NWUS0Z 3/8" Flat Washer 

12 1 70130-1.0 Main Body 

13 1 70130-1.7 Rod Anchor 

14 1 70130-1.8 Fig-8 Spindle Spacer 

15 1 70130-10.0 Lower Tire Assembly 

16 1 70130-13.0 Tee Handle 

17 1 70130-3.0 Adjustment Rod 

18 1 70130-6.0 LH-FA Left Metal Guide 

19 1 70130-6.0 RH-FA Right Metal Guide 

20 1 70130-7.0 Latch Assembly 

21 2 70130-8.0 Guide Adjustment Handle 

22 1 70130-9.0 Upper Wheel Spindle 

23 1 75CNNE0Z 3/4-10 Lock Nut, Nylon Insert 

30



ADJUSTMENT ROD ASSEMBLY 

70130-3.0 IS COMPLETE UNIT PART NUMBER 

70130-3.0 PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 70130-3.2 1/2" Adjustment Rod 

2 1 3125593 Single Knob Handle 

3 1 70130-12.0 Washer and Nut Assembly 

31



SPLIT TUBES FOR FIGURE 8 

SPLIT TUBE BRACKET FOR FIG-8 

Part #1204-FA 

Part #5995 

ITEM QTY 

1 1 

2 1 

3 1 

4 1 

5 1 

PARTS UST 

PART NUMBER DESCRIPTION 

5995 Split Tube Assembly (Incl. # 1, #2, & #3) 

5822-1.0 T Handle Set Screw 

3038 3/8" x 2 1/2" Pin w/ Wire Snap Pin 

1204 Outer PVC 

1205 Inner PVC 

32



1210 PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Spike, Lay-up Stick119911
6ft Fiberglass Pole1203FA12
4ft Fiberglass Pole120213
Fig-8 Fork Head1208-FA14

1

2

3

4

 LAY-UP STICK ASSEMBLY
 1210 IS COMPLETE UNIT PART NUMBER

33



FIG-8 FORK HEAD 

1208-FA IS COMPLETE UNIT PART NUMBER 

1 

3 

1208-FA PARTS UST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 1208 Fork 

2 1 1211 Protector 

3 2 63132 Cable Tie 

34



BLOWER WITH ADJUSTABLE ARM

5989A
Receiver Mount

5988AP
Adjustable Blower Arm

Figure 8 Main Assembly

Fiber Blower

35



1- Instruction Manual
1- Venturi Air Plug
1- Sponge
1- Spring Snap
6- AB-M416 Screws
1- Ballpoint Screwdriver

SQUARE STYLE FIBER BLOWER
w/ TOOL BOX and ACCESSORIES

 AB-1301 IS COMPLETE UNIT PART NUMBER

36

Page 37

Page 38

Page 46



TOOL BOX FOR BLOWER AND ACCESSORIES 

ATl0-501-A 

1-ABTB00l

2- 1/4-20 x 3/4
11 

HCS

2- 1/4-20 Lock Nut

13"W x l 4"H x 36"L 

37



BLOWER / BLOWER MOUNT ASSEMBLY 

AB-1301-1.0 IS COMPLETE UNIT PART NUMBER 

✓ ...
•• 

4 

AB-1301-1.0 PARTS LIST 

ITEM QlY PART NUMBER DESCRIPTION 

1 1 AB-0001-1.0 Fiber Blower Mount 

2 1 AB780935 Airblock, Blower Assembly 

3 1 AB780942 Clamp Assembly 

4 8 1139539 M5-0.8x14 12.9 SHCS 

5 1 0675062 SS Bushing, 1-1/2"x 3/4" 

6 1 6084 QM43 3/4" Quick Coupler 

7 1 AB202285 Tube, Flange Guide 

8 4 1173461 1/4-20 x 3/4" 18-8 SS SHCS 

9 2 AB201185 Tube, Guide 

10 1 THAB-1.0 Square Blower T-Handle 

9 

38



FIBER BLOWER MOUNT ASSEMBLY 

AB-0001-1.0 IS COMPLETE UNIT PART NUMBER 

AB-0001-1.0 PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 AB-0001 Blower Mount Assembly 

2 4 37NWUS0Z 3/811 Flat Washer 

3 4 0162565 3/811 Nord-Lock Washer 

4 2 AB-0009 Adjustment Arm 

5 2 37CNNE0Z 3/8-16 Lock Nut, Nylon Insert 

6 2 11122013 3/8-16 X 111 Wing Bolt 

39



Blower Setup

40



PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Innerduct ClampSee Duct Packs11
Innerduct SealSee Duct Packs12
M4-.07 x 16mm Hex SocketAB-M41663
Quad-Ring, (3.5mm x 13'')AB263400134
VenturiSee Cable Packs15
SealSee Cable Packs26
Hockey PuckAB78022317

6

52
3

4

AB782322
Bolt Kit

1

DUCT PACK and VENTURI/SEALS
 PLACEMENT

7

41



42



Duct Seal Cable Grip 

.. •• ■ ■ • 
. 

-
1/2" 0.840" 0.840" 0.688" 0.75" 0.75-0.99" 

06913342 

SDR11-13.5 
06780795 

(21.3) 
06760791 

(21.3) 
06760786 

(17.50) 
06780793 

(19.0) 
06076300 

(19-25) 
06643131 .71-.77" 

(16-20) 

3/4" 1.050" 1.050" 0.750" 0.75" 1.00-1.24" 
06761840 

2 
SDR11-13.5 

06780680 
(26.6) 

06780682 
(26.6) 

08780685 
(19.0) 

08780690 
(19.0) 

08078300 
(25.4-31.5) 

08643137 .71-.87" 
(16-22) 

1" 1.315" 1.315" 1.121" 1.25" 1.25-1.49" 
08913343 

3 SDR 11/13.5 
08780388 

(33.4) 
06780369 

(33.4) 
08780307 

(28.5) 
08761250 

(31.8) 
08761439 

(32-38) 
06643143 .75-1.00" 

(19-25) 

1.25" 1.660" 1.660" 1.414" 1.50" 1.50-1.99" 
08761842 

4 SDR 11/13.5 
08780392 

(42.2) 
06780375 

(42.2) 
08780051 

(35.9) 
08761255 

(38.1) 
08761440 

(38.1-50.5) 
06643149 1.06-1.43" 

(27-36) 

1.5" 1.900" 1.900" 1.618" 1.75" 1.50-1.99" 
08761844 

5 SDR 11/13.5 
08780397 

(48.3) 
06780404 

(48.3) 
06780398 

(41.1) 
08761260 

(44.5) 
08761441 

(38.1-50.5) 
06643149 1.37-1.88" 

(35-43) 

2" 08780920 2.023" 2.00" 2.00-2.49" 
08761846 

6 SDR 11/13.5 
08780930 

2" Duct Adapter (51.4) 
08761265 

(50.8) 
08761442 

(50.8-63.2) 
06643155 1.80-2.19" 

(46-56) 

43



44



1 

2 

3 

4 

5 

6 

7 

CABLE PACKS 

; I : • • 

. ' : .. 

0.23" -0.34" 
(5.8 -8.8mm) 

0.35" -0.48 11 

(8.9-12.2mm) 

0.49" -0.60" 
(12.3 -15.2mm) 

0.61 " • 0. 73" 
(15.3 -18.5mm) 

0.74" -0.85" 
(18.6 • 21.6mm) 

0.86" • 0.97 11 

(21. 7 -24.6mm) 

0.98" -1.13" 
(24.7 -28.7mm) 

' :

08780393 
(Pack #1) 

08780394 
(Pack #2) 

08780512 
(Pack #3) 

08780395 
(Pack #4) 

08780513 
(Pack #5) 

08780396 
(Pack #6) 

08780514 
(Pack #7) 

Venturf 
- ....

CableOD 

- - -

0.23" - 0.34" 
(5.8 -8.8mm) 

0.35" - 0.48 11 

(8.9 -12.2mm) 

0.49" - 0.6011 

(12.3 -15.2mm) 

0.61" - 0.73 11 

(15.3 -18.5mm) 

0.74" • 0.85 11 

(18.6 - 21.6mm) 

0.86" -0.97" 
(21.7 -24.6mm) 

0.98" -1.13" 
(24.7 -28.7mm) 

': 

08780281 

08781115 

08781116 

08780284 

08780285 

08780286 

08780446 

. ' : .. 

0.23" -.028" 
(5.8 - 7.2mm) 

0.29" -0.34" 
(7 .3mm -8.8mm) 

0.35" -0.42" 
(8.9 -10.7mm) 

0.43" -0.48" 
(10.8 -12.2mm) 

0.49" -0.55" 
(12.3 -14.0mm) 

0.56" - 0.60" 
(14.1 -15.2mm) 

0.61" -0.67" 
(15.3 -17.0mm) 

0,68" • 0, 73 II 

(17.1 -18.5mm) 

0.74" -0.79" 
(18.6- 20.1) 

0.80" • 0.85" 
(20.2 • 21.8mm) 

0.8611 

- 0.92 11 

(21.7 -23.4mm) 

0.93" • 0.97" 
(23.5 -24.6mm) 

0.98" - 1.04" 
(24.7 -26.4mm) 

1.05" -1.13" 
(26.5 -28.7mm) 

Part Number 

08780406 

08780407 

08761424 

08761425 

08761426 

08761427 

08761428 

08761429 

08761430 

08761431 

08761432 

08761433 

08761434 

08761435 

. ' : .. 

0.21 " - 0.35" 
(5.3 -8.9mm) 

0.32" -0.48" 
(8.1 -12.2mm) 

0.42 11 

- 0.61" 
(10.7 • 15.Smm) 

0.53" • 0.74" 
(13.5 -18.8mm) 

0.64" - 0.87" 
(16.3 • 22.1mm) 

0.7511 

- 1.001

1 

(19.1 -25.4mm) 

1.0011 -1.24 11 

(25.4 -31.5mm) 

Part Number 

08643754 
033-29-1194

08643755 
033-29-1195 

08643756 
033-29·1196

08643757 
033-29·1197

08643758 
033-29·1198

08643759 
033-29-1199

08643137 
033-03-013

45



AIR COMPRESSOR FITTINGS WITH MOUNT & HOSE 

6081 IS COMPLETE UNIT NUMBER 

6081 PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 6060 Air Compressor Fittings Mount 

2 1 6070 Ait Compressor Fittings 

3 1 6087 15' Hose Assembly 

parts@larsonct.com 

46



6060 PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Block606111
Angle606212
5/16-18 x 1" Hex Cap Screw31C100HCS5Z23
5/16" Split Lock Washer31NLOC0Z24
5/16" Flat Washer31NWUS0Z25
1/4-20 x 3/4" U-Bolt606326
SpacerAB3063B27
1/4-20 Lock Nut, Nylon Insert25CNNE0Z48
3/8" x 2-1/2" Pin w/ Wire Snap Pin303819

1

2

3

4

5

8

7

9

6

AIR COMPRESSOR FITTINGS MOUNT
 6060 IS COMPLETE UNIT PART NUMBER

47



AIR COMPRESSOR FITTINGS MOUNT 

6060 IS COMPLETE UNIT NUMBER 

6060 PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 9100-0.0 Manifold Mount 

2 2 AB3063B Spacer 

3 2 6063 U-Bolt

4 4 25CNNE0Z Lock Nut

5 1 3038 Snap Pin

48



AIR COMPRESSOR FITTINGS ASSEMBLY 

----- 6070 IS COMPLETE UNIT PART NUMBER 

6070 PARTS UST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 6073 3/4" x 811 30455 Nipple 

2 2 6072 3/4" x 611 30455 Nipple 

3 1 6074 3/4" 30455 Cross 

4 1 6075 3/4" NPT Ball Valve 

5 2 6071 3/4" 30455 45° Ell 

6 1 6077 Pressure Gauge 

7 1 067NS27384 3/4" x 1/8" 30455 Bushing 

8 1 6076 3/4" x 1/4" 30455 Bushing 

9 1 6078 Safety Valve, 150psi 

10 1 6080 3/4" NPT(M) Crowfoot 

11 1 6084 QM43 3/4" Quick-Coupler 

49



Quick-Lube System

50



AB1302 Quick-Lube Pump System 

1 

PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 5590162 Pump Grease Gun Filler (AUTO LUBER) 

2 1 1088109 1/4" Air Hose, Blue (5') (Quick Luber) 

3 2 4121-04-04 1/4" Hose x -4 F JIC 

4 1 FA-C400S 1/4" NPT Steel Check Valve 5psi 

5 1 5404-04-02 Male Hex Nipple - 1/4" NPT x 1/8" NPT 

6 1 DM-121-2FP 1/8" Body Coupler 1/8" FNPT 

7 1 DM-122-2FP DM Series Nipple - Female Pipe 

51



LUBE INJECTORS 

AB701095QL 1-1/4" INNERDUCT (1.660" OD)

AB701013QL 1-1/2" INNERDUCT (1.900" OD)

AB700927QL 2" INNERDUCT (2.375" OD)

52



Quick-Lube Injectors 

AB-0200-0.0 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 AB-0200-1.1 Injector Body 

2 1 DM-122-2FP 1/8" Body Coupler 

3 1 AB-0125-0.3 Seal 

4 2 AB-0200-HC Hose Clamp 

AB-0200-0.0 

For 2" Innerduct 

AB-0125-0.0 

For 1-1/4" Innerduct 

AB-0125-0.0 

ITEM QTY PART NUMBER DESCRIPTION 

2 1 DM-122-2FP 1/8" Body Coupler 

5 1 AB-0125-1.1 Injector Body 

6 1 AB-0125-0.3 Seal 

7 2 AB-0125-HC Hose Clamp 

53



SPILT COUPLERS 

AB676844 

SPEED BALL SPLIT COUPLER 

HINGED BODY 

LCT COUPLING INSERT SIZES 

Includes [1] Insert [3] Seals 
ABLCT-125-FA 1-1/411 

INNERDUCT 

ABLCT-150-FA 1-1/2
11 

INNERDUCT 

ABLCT-200-FA 2" INNERDUCT 

LCT COUPLING INSERT 

REPLACEMENT SEALS 

AB676854 1-1/4" 

AB676855 1-1/2" 

AB676856 2" 54



DC-10 Duct Connector

AB701095 1-1/4" INNERDUCT 

AB701013 1-1/2" INNERDUCT 

AB700927 2" INNERDUCT 

55



AB-PP 5hp Hydraulic Power Pack 

Wheel and Handle Kit 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 1,0633 WHEEL KIT HANDlE 

2 1 38070 COTTERlESS PIN 

3 1 786756 lANYAR• 

4 2 7i6488 RUliBER STOPPER 

5* 2 Ali-PP-316,-FA WHEEL ASSEMlill Y ' ' , ,· 

6 1 1,0631 WHEEL KIT FOOT 

7 2 15431 RUUUER FOOT 

7 2 82t16 5/16-18 x 1" BOLT 

7 2 82020 5/16-18 NYlOC NUT 

* Lars.on Cable Trailer parts

56



AB-PP 5hp Hydraulic Power Pack 

57



HYDRAULIC POWER PACK PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 790629 SMALL HYDRAULIC TANK WELDMENT 

2 1 GX160UT2QX2 HONDA 5.5HP ENGINE GX160 

3 1 788844 3/4" x 15" SUCTION HOSE 

4 4 17141 3/4" HOSE CLAMP 

5 1 778829 3/4" NPT x 3/4" HOSE BARB 

6 1 791244 RETURN LINE FILTER HEAD 

7 1 BR001113 REPLACEMENT FILTER CANISTER 

8 1 777801 NPT 12 x JIC 12 90° LONG FITTING 

9 1 787039 3/4-14 NPT x 1-1/16" JIC 

10* 1 1029974 4-WAY, 0-6gpm HYO VALVE

10• 1 8001 VALVE HANDLE

10• 1 SF311 HANDLE KNOB

11 2 82076 1/4-20 x 1-3/4" BOLT

12 1 791693 DECAL

13 2 82222 1/4-20 NYLOC NUT

14* 1 815100003 MALE COUPLER DUST CAP

15 1 787038 3/4-14 NPT x 3/4-16 0-RING BOSS

16* 1 801301007 1/2" MALE QUICK CONNECT

17* 1 801301008 1/2" FEMALE QUICK CONNECT

18 2 787037 1/2-14 LONG HEX NIPPLE

19* 1 815100002 FEMALE COUPLER DUST CAP

20 4 82017 5/16-18 X 1-1/2" BOLT

21 4 82021 5/16 USS FLAT WASHER

22 4 82100 5/16 SPLIT LOCK WASHER

23 4 82020 5/16-18 NYLOC NUT

24 4 82086 5/16-24 X % BOLT

25 1 BR006002C ENGINE COUPLING L075 x 3/4"

26 1 787715 3/4" x 4" SUCTION HOSE

27 1 787352 3/4" NPT x 3/4" BEADED HB

28 1 790627 VALVE MOUNT PLATE

29 2 82091 5/16-18 x 1" HHCS

30 1 787026 HYDRAULIC PUMP

31 1 BR0060020 PUMP COUPLING L075 x 1/2"

32 1 BR006002B COUPLING INSERT L075

33 1 BR020010 PUMP MOUNT BRACKET

35 1 787041 3/4" BEADED HB x 7/8-14

38 1 784455 VENTED BREATHER W/DIPSTICK

41 1 787711 MAGNETIC DRAIN PLUG

42 2 82087 5/16-18 x 3/4" BOLT

45* 1 6065-0.0 BRACKET

* Larson Cable Trailer parts

58



PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Orbital Motor3153 11
Mounting Plate6028 12
Hose AssemblyAB-H1523
F-FIG 38 1/2" SAE80080400214
M-FIG 38 1/2" SAE80080400315
1/2-13 Lock Nut, Nylon Insert50CNNE0Z26
1/2-13 x 1-3/4" Hex Cap Screw50C175HCS5Z27

5

4
3

1

2

6

7

ORBIT MOTOR ASSEMBLY
INCLUDED WITH AB-PP 5HP

59



WHEEL and TIRE ASSEMBLY 

AB-PP-3069-FA IS COMPLETE UNIT PART NUMBER 

parts@larsonct.com 

AB-PP-3069-FA PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 3069 Tire 

2 2 3069-1 Tire Bearing 

3 2 75NWUS0Z 3/4" Flat Washer 

4 1 75C1000HCSSZ 3/4-10 x 10" Hex Cap Screw 

5 1 70130-1.8 Spindle Spacer 

6 1 75CNNE0Z 3/4-10 Lock Nut, Nylon Insert 

60



WHEEL and AXLE ASSEMBLY 

AB-PP-3070-FA IS COMPLETE UNIT PART NUMBER 

PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 AB-PP-3060 Axle 

2 2 AB-PP-3061 Axle Spacer 

3 2 3069 Fig 8 Tire 

4 4 3069-1 Fig 8 Tire Bearing 

5 2 3039 Lynch Pin 

61



BLOWER on FREESTAND

Fiber
Blower

Figure 8
Main Assembly

Figure 8
Freestand

62



COLLAPSIBLE FREESTAND 

FBFS-FA IS COMPLETE UNIT PART NUMBER 

F8FS-FA PARTS UST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 F8FS-1.0 Fig-8 Free Stand Base 

2 1 F8FS-2.0 Fig-8 Stand Long Leg 

3 1 F8FS-3.0 Fig-8 Stand Short Leg 

4 1 F8FS-4.0 Main Mount 

5 1 37C250HCSSZ 3/8-16 x 2-1/2" Hex Cap Screw 

6 2 37NWUS0Z 3/8" Flat Washer 

7 1 37CNNE0Z 3/8-16 Lock Nut, Nylon Insert 

8 2 3137 3/4" x 2-1/2" Clevis Pin 

9 2 18R150PCO0Z 3/16" x 1-1/2" Cotter Pin 

10 1 3038 3/8" x 2-1/2" Pin w/ Wire Snap Pin 

11 1 3071 Spring Latch 

63



TENSION BRAKE 

3106A IS COMPLETE UNIT PART NUMBER 

� I 

�: 
--

2 
10/ 3 

1002-0.0 

1001-0.0 

3106A PARTS UST 
ITEM QTY PART NUMBER DESCRIPTION REV 

1002-0.0 
1 1 1002-2.1 Bolt Assembly 
2 1 75NWUS0Z 3/4" Washer 
3 1 75CNNE0Z 3/4-10 Lock Nut 
4 1 1002-1.0 Spool Brake B 

15 1 3100 14-28 Grease Fitting
1001-0.0 

5 1 1001-1.0 Spool Brake A 
6 1 26121 1/2-13 x 1-1/2" Set Screw 
7 1 1009A Brake Idler Braket Assembly 
8 1 1008A Brake Caliper Assembly 
9 2 3034 Brake Pad 

10 4 94039 10-32 X 3/8"
11 1 4012-2.0 Brake Adjustment Handle
12 1 50FNNT0Z/C-Spec 1/2-20 Lock Nut, Thin, Nylon Insert
15 2 3100 Grease Fitting 

Stop Arm 
13 1 HWS-1364-1.0 Stop Arm Assembly 
14 1 3091 Pin, Receiver Hitch w/ Clip 64



LW-0001-FA PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Level Winder BaseLW-000211
Swing Arm AssemblyLW-0013 12
Roller Slide AssemblyLW-000913
Receiver WeldmentLW-0025 14
Side RollerLW-0011 25
Base RollerLW-0028 16
2" Bearing311567
SupportLW-002218
1" x 3-1/2" Clevis Pin307519
3/16" x 1-1/2" Cotter Pin18R150PCO0Z110
3/4" Flat Washer75NWUS0Z411
3/4-10 x 10" Hex Cap Screw13383112
3/4-10 Lock Nut, Nylon Insert75CNNE0Z313
Receiver Hitch Pin w/ Clip3091414
5/8" x 6-1/2" Hitch Pin44160115
Mount CollarLW-0019 116
5/8-11 x 3-3/4" Hex Cap Screw62C375HCS5Z117
5/8-11 Lock Nut, Nylon Insert62CNNE0Z118
Receiver Mount5989A119
 Next PageHYD-LWM-0.0120
Hitch Pin w/ Clip0157187221

8

15

9

10

14

1

17 16

18 4
14

2

14

7

6

3

7

7

11
13

5

LEVEL WINDER
LW-0001-FA COMPLETE UNIT

LW-0009-FA
12

11

13

LW-0011-FA

LW-0028-FA

19
14

20

21

65



HYDRAULIC KIT FOR LEVEL WINDER 

HYD-LWM-0.0 IS COMPLETE UNIT PART NUMBER 

HYD-LWM-0.0 PARTS usr

ITEM QTY PART NUMBER DESCRIPTION 

1 1 LW-H200120 Cylinder 

2 1 6801-06-06 Fitting 

3 1 6400-06-06-.062 Restrictor Fitting 

4 1 LW-H108-66 Hose, 108" OAL 

5 1 LW-H108-06 Hose, 108" OAL 

6 1 801301005 Nipple, M. A9 3/8 NPT 

7 1 801301006 Coupler, F. A9 3/8 NPT 

8 1 815100002 Coupler Dust Cap, Female 

9 1 815100003 Nipple Dust Cap, Male 

10 1 LW-J175H Protective Hose Sleeve 

66



SIDE ROLLER ASSEMBLY 

SRLG-0.0 IS COMPLETE UNIT PART NUMBER 

� 

®------© 

SRLG-0.0 PARTS UST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 SRLG-1.0 Large Side Roller Upright 

2 1 75CSS0HCSSZ 3/4-10 x 5-1/2" Hex cap Screw 

3 1 SRLG-3.0 Large Roller Bushing 

4 1 SRLG-5.0 Spacer 

5 1 1004 Roller w/ Bearin s 

6 1 SRLG-6.0 Washer 

7 1 75CNNE0Z 3/4-10 Lock Nut, Nylon Insert 

8 1 PR-102 Receiver Mounting Tube 

9 2 3091 Receiver Hitch Pin w/ Clip 

67



QUADRANT BLOCK 

QB-920-0.0 IS COMPLETE UNIT PART NUMBER 

QB-920-0.0 PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION 

1 2 QB-539350-1.1 Frame 

2 6 25C250HCS5Z 1/4-20 x 2-1/211 Hex Cap Screw 

3 6 92510A575 Spacer 

4 6 25CNNE0Z 1/4-20 Lock Nut, Nylon Insert 

5 9 0156940 3/811 x 2-3/811 SS Pin 

6 9 AB501044 Roller 

7 9 15R100PCO0Z 5/3211 x 111 Cotter Pin 

8 2 QB-912-1.2 Nylon Rope 

68



RAMP STORAGE - 7500 

2W-5804A IS COMPLETE UNIT PART NUMBER 

2W-5804A PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 2W-7097 Ramp Storage (Incl. #3) 

2 2 5804 Ramp 

3 2 3071 Spring Latch 

4 8 50C150HCSSZ 1/2-13 x 1-1/2" Hex Cap Screw 

5 16 S0NWUS0Z 1/2" Flat Washer 

6 8 S0CNNE0Z 1/2-13 Lock Nut, Nylon Insert 

69



DUMPSTER 

1167-FA IS COMPLETE UNIT PART NUMBER 

1167-FA PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 1167-1.0 Dumpter 

2 2 5820 Lock Collar (Incl #3) 

3 2 50C125KSQ 1/2-13 x 1-1/4" Sq. Head 

4 2 1167-3.0 Dumpster Chain Assembly 

5 1 1167-4.0 8ft Chain 

70



COLD WEATHER START KIT-1069316 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 6804-12-12-12 12 Male JIC X #12 Male ORB X-12 Male JIC 

2 1 1027283 Tube For 13 HP And 20 HP Cold 

3 1 2406-10-12 10 Female JIC X-12 Male JIC 

4 1 2501-10-08 10 Male JIC X 1/2 Male NPT 

5 1 XV500CS8 Full Port 1/2" NPT Carbon 

6 1 6505-10-08 -10 Female JIC Swivel X 1/2 Male NPT 

7 1 6804-10-10-10 10 Male JIC X #10 Male ORB X-10 Male JIC 

8 1 2406-10-08 10 Female JIC X-08 Male JIC 

9 1 6502-08-08 -08 Female JIC Swivel X-08 Male JIC

71



WINCHES 

50C125KSQ
) 

FWR-2.0 

1/2" x 30' ROPE W/ HOOK and CLEVIS 

FRW-1.0 

for 1-1/2" Axle 

FRW2A-1.0 

for 2" Axle 

72



STD-024-0.0 PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

BoxSTD-024-1.611
Toolbox Lid [incl. #2, 7, & 9]STD-024-1.3-FA12
HingeSTD-024-SS1213
1/4-20 x 1/2" Hex Cap Screw25C50HCS5Z74
1/4" Flat Washer25NWUS0Z75
1/4-20 Lock Nut, Nylon Insert25CNNE0Z76
LatchBHC207Z17
RivetRGSSMD66SS48
Seal  -  63"X103HT19
5/16-18 x 1" Hex Cap Screw31C100HCS5Z410
5/16" Flat Washer31NWUS0Z811
WasherSTD-024-W412
5/16-18 Lock Nut, Nylock Insert31CNNE0Z413

1

2

7

8

3

6
5

4

 TOOL BOX
STD-024-0.0 IS COMPLETE UNIT PART NUMBER

7

9

10
11

12 11

13

73



INNERDUCT TRIMMERS 

ID-125-TR-FA 

1-1/4" Innerduct Trimmer

ID-125-TR-FA PARTS LIST 

ITEM QTY PART NUMBER DESCRIPTION 

1 

2 

3 

ID-200-TR-FA 

2" Innerduct Trimmer 

1 

3 

3 

ITEM QTY 

1 1 

2 3 

3 3 

ID-125-TR Trimmer Body 

ID-432-IN Insert 

1124040 Hex Button Socket Cap Screw 

parts@larsonct.com 

ID-200-TR-FA PARTS LIST 

PART NUMBER DESCRIPTION 

ID-200-TR Trimmer Body 

ID-432-IN Insert 

1124040 Hex Button Socket Cap Screw 

74



Duct Slitters 

AB013100 AB13-119

AB012925 AB010220

75


	7500 part1.pdf
	1. Cover Page
	2. Tongue Area Parts
	3. Engine, Hyd Tank, Battery
	4. Engine, Hyd Tank, Battery
	5. Front Rack and Axles
	6. Dexter Brakes
	7. Dexter Brakes
	8. Lift Rack
	9. Complete Arbor Assembly
	10. Rear Lifgts and Mud Flaps
	11. Front Rack Assembly
	12. Front Rack Assembly
	13. Replacing Spline Coupler
	14. Lift Rack Assembly
	15. Engine Hood Assembly
	16. 20hp Honda Engine and 14 GPM Pump
	17. 20hp Honda Engine
	18. Hyd Tank and Fuel Tank
	19. Valve Assembly
	20. Valve Assembly
	21. Hyd Cover and Hardware
	22. Hyd Cover and Hardware[2022]
	23. 2 Speed Motor with Motor Mount
	24. 2 Speed Motor with Quick Couple with Motor Mount
	25. Fig 8 Full Assembly
	26. Fig 8 Receiver Mount
	27. Fig 8 Pole Assembly
	28. Adj Blower Arm
	29. Fig 8 Main Assembly
	30. Fig 8 Main Assembly
	31. Adj Rod
	32. Split Tubes and Split Tube Bracket
	33. Lay-up Stick
	34. Fig 8 Fork Head

	7500 part2.pdf
	35. Blower with Adj Arm
	36. Complete Blower
	37. Tool Box for Blower
	38. Blower and Blower Mount
	39. Blower Mount
	40. Blower Setup
	41. Duct Pack and Venturi
	42. Duct Pack
	43. Duct Packs
	44. Cable Pack
	45. Cable Packs
	46. Air Compressor Fittings
	47. Air Compressor Fittings Mount
	48. Air Compressor Fittings Mount [2022]
	49. Air Compressor Fittings Assembly
	50. Auto Lube System
	51. Quick-Lube Pump
	52. Lube Injectors
	53. Lube Injectors
	54. Split Couplers
	55. DC-10 Duct Connector
	56. Hyd Power Pack
	57. Hyd Power Pack
	58. Hyd Power Pack
	59. Hyd Power Pack Orbit Motor
	60. Wheel and Tire
	61. Wheel and Tire [2022]
	62. Blower on Freestand
	63. Collapible Freestand
	64. Tension Brake
	65. Level Winder
	66. Level Winder Hyd
	67. Side Roller
	68. Quadrant Block
	69. Ramps and Ramp Storage
	70. Dumpster
	71. Cold Start
	72. Winches
	73. Tool Box
	74. Innerdeuct Trimmers
	75. Duct Slitters




